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FCC ID . 2ABZ2-EF136

Equipment : Smart Phone

Brand Name : ONEPLUS

Model Name . LE2117

Applicant : OnePlus Technology (Shenzhen) Co., Ltd.

18C02, 18C03, 18C04 and 18C05, Shum Yip
Terra Building, Binhe Avenue North, Futian
District, Shenzhen

Manufacturer : OnePlus Technology (Shenzhen) Co., Ltd.

18C02, 18C03, 18C04 and 18C05, Shum Yip
Terra Building, Binhe Avenue North, Futian
District, Shenzhen

Standard : FCC 47 CFR Part 2, 27

The product was received on Dec. 22, 2020 and testing was started from Dec. 29, 2020 and
completed on Jan. 22, 2021. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory, would like to declare that the tested sample has been evaluated in accordance with the
test procedures given in ANSI/ TIA-603-E and has been in compliance with the applicable technical
standards.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.
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Approved by: Louis Wu

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
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History of this test report

Report No. Version Description Issued Date

FG02626-02D 01 Initial issue of report Feb. 04, 2021
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
3.2 - - - -
§27.50 (N)(2) Equivalent Isotropic Radiated Power Pass
(n41)
3.3 - Peak-to-Average Ratio Pass -
3.4 §2.1049 Occupied Bandwidth Reporting only -
35 §2.1051 Conducted Band Edge Measurement Pass i
' §27.53 (m)(4) (n41)
36 §2.1051 Conducted Spurious Emission Pass i
' §27.53 (m)(4) (n41)
§2.1055 Frequency Stability
3.7 8§27.54 Temperature & Voltage pass
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Lucy Wu

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE Version 2.4

Page Number : 4 0f 17
Issued Date : Feb. 04, 2021
Report Version 101
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/CDMA/WCDMA/LTE/SG NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz
802.11a/n/aclax, NFC, GNSS, ANT+, and WPC/WPT

Product Specification subjective to this standard

WWAN:

<Down Antenna>: Coupling type (LDS) Antenna
<Upper Antenna>: Coupling type (LDS) Antenna
Bluetooth: PIFA Antenna

WLAN:

Antenna Type <Ant. 4>: PIFA Antenna

<Ant. 6>: PIFA Antenna

NFC: Loop Antenna
BDS/Galileo/GLONASS/GPS/SBAS: PIFA Antenna
ANT+: PIFA Antenna

WPC/WPT: Loop Antenna

<Upper Antenna>: -3 dBi

A i .
ntenna Gain <Down Antenna>: -2 dBi

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Amber Cheng
Temperature 20.3C
Relative Humidity 59.4%

FCC Designation No.: TW1190

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3.  The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Test
Bandwidth (MHz) Modulation RB #
NR Channel
Test Items
Band P1/2
10| 15|20 | 30 [ 40 | 50 | 60 | 80 | 90 |100 BPSK QPSK |[16QAM|64QAM |256QAM Half(Full [ L (M [H
Max. Output
n41 VI|iv]v]|v v|iv|v v v v v v v v |[v]|Vv]|vV
Power
Peak-to-Aver
. n4l Y \ \ Y \ \Y \Y \
age Ratio
26dB and
99% n4l V| |v|v]|v v |v]|v v v Y \ v \Y v
Bandwidth
Conducted nal
e e VI[iv]v]|yv v iv|v v v v v v v | v v
Conducted
Spurious | n41l % v V| Vv]|v
Emission
Frequency
n4l
Stability v v v v
E.LR.P n4l V| iv|v]|v v |v]|v Y v \Y Y v Max Power
1. The mark “v “ means that this configuration is chosen for testing
Remark 2. The mark “-“ means that this bandwidth is not supported.
3. Test combination is EN-DC 2A-n41.
4.  All test items were performed with Down Antenna.
TEL : 886-3-327-3456 Page Number 1 70f17
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2.2 Connection Diagram of Test System

Syslem . BT
Simulator AP router Notebook GPS Station Ea

Power EUT

Source MNatebook

Cradle Earphone iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.
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2.3 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

2.4 Frequency List of Low/Middle/High Channels

5G NR Band n41 Channel and Frequency List

BW [MHZ] Channel/Frequency(MHz) Lowest Middle Highest
Channel 509202 518598 528000
100 Frequency 2546.01 2592.99 2640
Channel 508200 518598 528996
> Frequency 2541 2592.99 2644.98
Channel 507204 518598 529998
50 Frequency 2536.02 2592.99 2649.99
Channel 504204 518598 532998
> Frequency 2521.02 2592.99 2664.99
Channel 503202 518598 534000
0 Frequency 2516.01 2592.99 2670
Channel 502200 518598 534996
> Frequency 2511.00 2592.99 2674.98
Channel 501204 518598 535998
20 Frequency 2506.02 2592.99 2679.99
TEL : 886-3-327-3456 Page Number 1 90f17
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and EIRP

3.2.1Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for 5G NR n41

According to KDB 412172 D01 Power Approach,

EIRP = Pr + Gt — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o o M 0N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For 5G NR n41

The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
For 5G NR n41

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
For 5G NR n41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Programmable Voltage:0~20V; Dec. 29, 2020~ Conducted
Power Supply GW Instek PSS-2005 EL883644 Current-0~5A Aug. 19, 2020 Jan. 22, 2021 Aug. 18, 2021 (THOS5-HY)

Spectrum Rohde & Dec. 29, 2020~ Conducted
Analyzer Schwarz FSV40 101906 10Hz~40GHz | May 07, 2020 Jan. 22, 2021 May 06, 2021 (THO5-HY)
Temperature . . Dec. 29, 2020~ Conducted
Chamber ESPEC SH-641 92013720 40°C ~90°C | Sep. 14, 2020 Jan. 22, 2021 Sep. 13, 2021 (THO5-HY)

Base Station . Dec. 29, 2020~ Conducted

(Measure) Anritsu MT8821C | 6261849015 LTE(FDD) Sep. 18, 2020 Jan. 22, 2021 Sep. 17, 2021 (THOS5-HY)
Base Station . Dec. 29, 2020~ Conducted

(Measure) Anritsu MT8000A | 6261940327 5GNR Sep. 23, 2020 Jan. 22, 2021 Sep. 22, 2021 (THOS5-HY)
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Appendix A. Test Results of Conducted and EIRP Test

Conducted Output Power(Average power) and EIRP

<Down Antenna>
<NSA Mode>
<DFT-s OFDM>

NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
20 1 1 26.53 26.45 26.10
20 1 49 26.55 26.41 26.12
20 25 12 AT 26.54 26.50 26.16
20 1 0 23.13 23.06 22.74
20 1 50 23.11 23.01 22.72
20 50 0 23.71 23.62 23.25 24 55 0.2851
20 1 1 26.53 26.48 26.16
20 1 49 26.53 26.42 26.16
20 25 12 e 26.52 26.54 26.13
20 1 0 23.18 23.11 22.71
20 1 50 23.15 23.04 22.73
20 50 0 22.74 22.61 22.24
20 1 1 16-QAM 25.73 25.64 25.27
20 1 1 64-QAM 24.22 24.11 23.74 23.73 0.2360
20 1 1 256-QAM 22.23 22.10 21.75
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
30 1 1 26.36 26.34 26.15
30 1 76 26.42 26.28 26.11
30 36 18 IR 26.40 26.35 26.01
30 1 0 23.01 22.94 22.76
30 1 77 22.97 22.89 22.71
30 75 0 26.01 25.95 25.64 04 42 0.2767
30 1 1 26.39 26.36 26.16
30 1 76 26.42 26.32 26.11
30 36 18 R 26.39 26.36 26.02
30 1 0 22.99 22.99 22.74
30 1 77 23.00 22.93 22.71
30 75 0 25.54 25.47 25.17
30 1 1 16-QAM 25.48 25.48 25.30
30 1 1 64-QAM 24.01 23.97 23.71 23.48 0.2228
30 1 1 256-QAM 21.98 21.85 21.71
Limit EIRP < 2W Result Pass

Al-11o0f4
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NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
40 1 1 26.68 26.60 26.47
40 1 104 26.70 26.51 26.28
40 50 25 AT 26.63 26.61 26.25
40 1 0 23.24 23.24 23.09
40 1 105 23.36 23.13 22.87
40 100 0 23.76 23.72 23.42 0474 0.2979
40 1 1 26.66 26.62 26.48
40 1 104 26.74 26.50 26.28
40 50 25 e 26.65 26.60 26.23
40 1 0 23.30 23.24 23.11
40 1 105 23.36 23.17 22.90
40 100 0 22.78 22.73 22.41
40 1 1 16-QAM 25.81 25.74 25.64
40 1 1 64-QAM 24.22 24.36 2415 23.81 0.2404
40 1 1 256-QAM 22.31 22.13 22.10
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
50 1 1 26.61 26.59 26.42
50 1 131 26.74 26.41 26.22
50 64 32 R 26.58 26.56 26.13
50 1 0 23.24 23.22 23.07
50 1 132 23.33 23.07 22.87
50 128 0 23.69 23.68 23.34 0474 0.2979
50 1 1 26.57 26.56 26.41
50 1 131 23.35 26.45 26.22
50 64 32 SR 26.58 26.59 26.17
50 1 0 23.21 23.22 23.01
50 1 132 23.30 23.03 22.81
50 128 0 22.69 22.63 22.30
50 1 1 16-QAM 25.70 25.78 25.58
50 1 1 64-QAM 24.28 24.24 24.10 23.78 0.2388
50 1 1 256-QAM 22.24 22.13 22.01
Limit EIRP < 2W Result Pass
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Report No. : FG002626-02D

NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
80 1 1 26.31 26.23 26.17
80 1 215 26.10 25.98 25.83
80 108 54 AT 26.26 26.25 26.03
80 1 0 22.95 22.92 22.76
80 1 216 22.68 22.61 22.44
80 216 0 23.41 23.33 23.10
80 1 1 26.24 26.23 26.18 24.31 0.2698
80 1 215 26.07 26.01 25.76
80 108 54 e 26.28 26.25 26.02
80 1 0 22.88 22.93 22.80
80 1 216 22.62 22.62 22.43
80 216 0 22.86 22.80 22.60
80 1 1 16-QAM 25.33 25.46 25.21
80 1 1 64-QAM 23.98 23.91 23.85 23.46 0.2218
80 1 1 256-QAM 21.91 21.87 21.84
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
90 1 1 26.30 26.30 26.18
90 1 243 26.27 26.05 25.87
90 120 60 R 26.26 26.13 25.96
90 1 0 22.91 22.89 22.82
90 1 244 22.87 22.63 22.43
90 240 0 23.29 23.33 23.11 24.30 0.2692
90 1 1 25.97 26.28 26.18
90 1 243 26.18 26.03 25.66
90 120 60 SR 26.23 26.17 25.94
90 1 0 22.85 22.91 22.81
90 1 244 22.81 22.68 22.44
90 240 0 22.80 22.79 22.52
90 1 1 16-QAM 25.07 25.46 25.20
90 1 1 64-QAM 23.57 23.98 23.77 23.46 0.2218
90 1 1 256-QAM 21.90 21.91 21.78
Limit EIRP < 2W Result Pass
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Report No. : FG002626-02D

NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
100 1 1 26.27 26.31 26.28
100 1 271 26.23 26.06 25.87
100 135 67 AT 26.37 26.15 26.02
100 1 0 22.89 23.00 22.86
100 1 272 22.82 22.61 22.50
100 270 0 23.32 23.30 23.11 24 37 0.2735
100 1 1 25.77 26.25 26.17
100 1 271 26.08 26.01 25.62
100 135 67 e 26.32 26.18 26.00
100 1 0 22.89 23.01 22.83
100 1 272 22.83 22.66 22.44
100 270 0 22.84 22.86 22.61
100 1 1 16-QAM 24.89 25.33 25.22
100 1 1 64-QAM 23.28 23.78 23.83 23.33 0.2153
100 1 1 256-QAM 21.82 21.89 21.97
Limit EIRP < 2W Result Pass
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Report No. : FG002626-02D

<SA Mode>
<DFT-s OFDM>

NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
20 1 1 25.75 26.25 26.36
20 1 49 26.33 26.25 26.30
20 25 12 AT 26.45 26.27 26.42
20 1 0 22.97 22.76 22.83
20 1 50 22.86 22.74 22.78
20 50 0 24.45 24.23 24.40 04 45 0.2786
20 1 1 24.64 26.24 25.62
20 1 49 25.58 26.23 25.36
20 25 12 e 25.76 26.24 26.01
20 1 0 22.97 22.78 22.84
20 1 50 22.94 22.77 22.77
20 50 0 24 .42 24.29 24.42
20 1 1 16-QAM 23.82 25.26 24.55
20 1 1 64-QAM 22.21 23.72 23.17 23.26 0.2118
20 1 1 256-QAM 20.52 21.88 21.54
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
30 1 1 25.19 26.41 25.74
30 1 76 26.13 26.52 25.75
30 36 18 R 25.83 26.40 26.02
30 1 0 22.94 22.98 22.95
30 1 77 22.91 23.01 22.77
30 75 0 25.88 25.97 25.85 24 52 0.2831
30 1 1 24.76 25.83 25.23
30 1 76 26.06 26.21 25.48
30 36 18 R 25.91 26.48 25.88
30 1 0 23.06 22.92 22.92
30 1 77 23.08 22.94 22.77
30 75 0 24.46 25.42 24.72
30 1 1 16-QAM 23.23 24.97 24.03
30 1 1 64-QAM 21.64 23.55 22.55 22.97 0.1982
30 1 1 256-QAM 19.71 21.91 20.41
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
40 1 1 25.40 26.49 26.16
40 1 104 26.39 26.59 26.18
40 50 25 AT 25.95 26.16 25.67
40 1 0 23.07 23.02 22.96
40 1 105 22.91 23.02 22.90
40 100 0 24.46 24.51 24.51 24 59 0.2877
40 1 1 24.38 26.27 25.18
40 1 104 25.62 26.54 25.15
40 50 25 e 26.34 26.46 26.26
40 1 0 22.01 23.01 22.73
40 1 105 22.94 23.03 22.86
40 100 0 24.45 24.53 24.51
40 1 1 16-QAM 2342 25.34 24.27
40 1 1 64-QAM 21.64 23.90 22.72 23.34 0.2158
40 1 1 256-QAM 20.13 21.93 20.82
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
50 1 1 25.71 26.27 26.21
50 1 131 26.28 26.28 26.19
50 64 32 R 26.24 26.20 26.15
50 1 0 22.71 22.72 22.76
50 1 132 22.82 22.78 22.74
50 128 0 24.22 24.26 24.21 0434 0.2716
50 1 1 24.66 26.21 25.93
50 1 131 26.18 26.34 25.52
50 64 32 SR 26.18 26.19 26.11
50 1 0 22.65 22.77 22.75
50 1 132 22.82 22.83 22.73
50 128 0 24.19 24.22 24.18
50 1 1 16-QAM 23.64 24.92 24.86
50 1 1 64-QAM 22.05 23.44 23.33 22.92 0.1959
50 1 1 256-QAM 20.38 21.72 21.74
Limit EIRP < 2W Result Pass
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Report No. : FG002626-02D

NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
80 1 1 25.99 25.94 26.03
80 1 215 25.85 25.92 25.86
80 108 54 AT 25.92 25.90 26.02
80 1 0 22.41 22.44 22.48
80 1 216 22.35 22.50 22.41
80 216 0 23.98 23.89 24.06 24.03 0.2529
80 1 1 26.02 25.94 25.98
80 1 215 25.92 25.84 25.94
80 108 54 e 25.92 25.86 25.98
80 1 0 22.45 22.37 22.54
80 1 216 22.38 22.37 22.41
80 216 0 23.92 23.90 24.04
80 1 1 16-QAM 25.06 24.95 25.11
80 1 1 64-QAM 23.48 23.49 23.62 23.11 0.2046
80 1 1 256-QAM 21.52 21.48 21.61
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
90 1 1 25.95 25.92 25.93
90 1 243 25.81 25.90 25.96
90 120 60 R 25.88 25.87 25.92
90 1 0 22.35 22.45 22.52
90 1 244 22.35 22.38 22.56
90 240 0 23.97 23.85 24.08 23.08 0.2500
90 1 1 25.87 25.94 25.98
90 1 243 25.84 25.94 25.96
90 120 60 SR 25.91 25.88 25.91
90 1 0 22.38 22.49 22.39
90 1 244 22.36 22.43 22.44
90 240 0 23.95 23.91 24.01
90 1 1 16-QAM 24.80 23.64 24.93
90 1 1 64-QAM 23.37 23.41 23.45 22.93 0.1963
90 1 1 256-QAM 21.35 21.43 21.45
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm] (GT - LC = -2 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
100 1 1 25.86 25.90 25.88
100 1 271 25.85 25.86 25.98
100 135 67 AT 25.88 25.93 25.98
100 1 0 22.37 22.39 22.34
100 1 272 22.28 22.37 22.46
100 270 0 23.93 23.95 24.02 o4 0.2512
100 1 1 25.81 25.91 25.92
100 1 271 25.72 25.88 26.00
100 135 67 e 25.93 25.85 25.96
100 1 0 22.42 22.40 22.37
100 1 272 22.28 22.41 22.43
100 270 0 23.94 23.91 24.05
100 1 1 16-QAM 24.94 24.93 24.96
100 1 1 64-QAM 23.52 23.46 23.48 22.96 0.1977
100 1 1 256-QAM 21.33 21.33 21.56
Limit EIRP < 2W Result Pass
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Report No. : FG002626-02D

<Upper Antenna>

<NSA Mode>

<DFT-s OFDM>

NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
20 1 1 2497 24.60 24.28
20 1 49 24.85 24.36 24.33
20 25 12 S 2491 24.55 24.35
20 1 0 21.59 21.18 20.81
20 1 50 21.43 20.92 20.91
20 50 0 22.04 21.65 21.44 2197 0.1574
20 1 1 24.93 24.62 24.25
20 1 49 24.84 24.37 24.32
20 25 12 e 24.94 24.52 24.37
20 1 0 21.53 21.19 20.84
20 1 50 21.42 20.98 20.87
20 50 0 21.06 21.63 20.47
20 1 1 16-QAM 24.06 23.80 23.38
20 1 1 64-QAM 22.62 22.27 21.92 21.06 0.1276
20 1 1 256-QAM 20.56 20.25 19.88
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
30 1 1 24.79 24.72 24.25
30 1 76 24.78 24.44 24.35
30 36 18 AT 24.78 24.60 24.25
30 1 0 21.41 21.30 20.80
30 1 77 21.40 21.04 20.95
30 75 0 24.42 24.21 23.88 2183 0.1524
30 1 1 24.83 24.72 24.25
30 1 76 24.80 24 47 24 .41
30 36 18 e 24.68 24.60 24.27
30 1 0 21.45 21.30 20.81
30 1 77 21.42 21.08 21.02
30 75 0 23.92 23.68 23.38
30 1 1 16-QAM 23.84 23.81 23.29
30 1 1 64-QAM 22.43 22.39 21.82 20.84 0.1213
30 1 1 256-QAM 20.39 20.44 19.77
Limit EIRP <2W Result Pass

Al-310f 4



SPORTON LAB.

e a FCC RADIO TEST REPORT

Report No. : FG002626-02D

NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
40 1 1 25.01 24.77 24.46
40 1 104 24.96 24.55 24.62
40 50 25 AT 24.89 24.64 24.38
40 1 0 21.62 21.38 21.04
40 1 105 21.57 21.16 21.21
40 100 0 22.04 21.80 21.54 2201 0.1589
40 1 1 25.00 24.78 24.44
40 1 104 24.98 24.56 24.61
40 50 25 e 24.89 24.69 24.35
40 1 0 21.60 21.37 21.04
40 1 105 21.60 21.19 21.20
40 100 0 21.03 20.78 20.50
40 1 1 16-QAM 24.27 23.92 23.58
40 1 1 64-QAM 22.72 22.47 22.11 21.27 0.1340
40 1 1 256-QAM 20.67 20.45 20.04
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
50 1 1 24.83 24.75 24.34
50 1 131 24.81 24.47 24.43
50 64 32 R 24.80 24.59 24.15
50 1 0 21.44 21.30 20.99
50 1 132 21.38 21.04 21.12
50 128 0 21.90 21.68 21.31 2183 0.1524
50 1 1 24.83 24.71 24.36
50 1 131 24.80 24.45 24.35
50 64 32 SR 24.83 24.57 24.16
50 1 0 21.41 21.33 20.97
50 1 132 21.40 21.03 21.01
50 128 0 20.88 20.64 20.32
50 1 1 16-QAM 24.01 23.88 23.50
50 1 1 64-QAM 22.43 22.34 22.05 21.01 0.1262
50 1 1 256-QAM 20.43 20.31 19.96
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
80 1 1 24.38 24.12 23.93
80 1 215 24.13 23.83 23.79
80 108 54 AT 24 .42 24.12 23.86
80 1 0 21.01 20.73 20.58
80 1 216 20.72 20.46 20.43
80 216 0 21.44 21.15 21.03 21.42 0.1387
80 1 1 24.36 24.08 23.88
80 1 215 24.10 23.81 23.82
80 108 54 e 24.39 24.04 23.85
80 1 0 21.00 20.66 20.51
80 1 216 20.73 20.44 20.46
80 216 0 20.97 20.64 20.52
80 1 1 16-QAM 23.41 23.26 23.09
80 1 1 64-QAM 21.99 21.83 21.73 20.41 0.1099
80 1 1 256-QAM 20.12 19.70 19.50
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
90 1 1 24.34 24.18 24.05
90 1 243 2415 23.91 23.97
90 120 60 R 24.26 24.04 23.87
90 1 0 20.92 20.77 20.63
90 1 244 20.80 20.47 20.48
90 240 0 21.43 21.22 20.99 2134 0.1361
90 1 1 24.30 24.22 23.97
90 1 243 2413 23.94 23.91
90 120 60 SR 24.33 24.06 23.91
90 1 0 20.94 20.85 20.62
90 1 244 20.75 20.52 20.51
90 240 0 20.88 20.61 20.50
90 1 1 16-QAM 23.54 23.33 23.07
90 1 1 64-QAM 21.93 21.78 21.56 20.54 0.1132
90 1 1 256-QAM 19.80 19.87 19.60
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
100 1 1 24.28 24.20 24.20
100 1 271 23.99 23.92 23.94
100 135 67 AT 24.27 24.10 23.84
100 1 0 20.95 20.85 20.79
100 1 272 20.59 20.60 20.45
100 270 0 21.39 21.13 21.00 213 0.1349
100 1 1 24.30 24.26 24.20
100 1 271 24.00 23.91 23.88
100 135 67 e 24.26 24.07 23.85
100 1 0 20.97 20.84 20.79
100 1 272 20.62 20.52 20.49
100 270 0 20.90 20.64 20.45
100 1 1 16-QAM 2342 23.34 23.28
100 1 1 64-QAM 22.00 21.88 21.75 20.42 0.1102
100 1 1 256-QAM 19.86 19.93 19.64
Limit EIRP < 2W Result Pass
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<SA Mode>
<DFT-s OFDM>

NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
20 1 1 26.16 26.15 26.27
20 1 49 26.28 26.33 26.23
20 25 12 26.28 26.20 26.31
Pli2 BPSK
20 1 0 22.87 22.71 22.84
20 1 50 22.76 22.78 22.75
2 24, 2417 24.
0 20 0 33 30 23.33 0.2153
20 1 1 25.09 26.17 25.57
20 1 49 25.99 26.25 25.79
20 25 12 26.33 26.18 26.23
QPSK
20 1 0 22.87 22.67 22.79
20 1 50 22.79 22.82 22.77
20 50 0 24.33 24.29 24.32
20 1 1 16-QAM 2411 24.65 24.57
20 1 1 64-QAM 22.44 23.11 22.85 21.65 0.1462
20 1 1 256-QAM 20.83 21.75 21.61
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
30 1 1 25.70 26.35 26.05
30 1 76 26.40 26.50 26.27
30 36 18 26.30 26.06 26.25
Pl/2 BPSK
30 1 0 22.90 22.81 22.93
30 1 77 22.87 22.96 22.84
30 75 0 25.80 25.81 25.82
23.50 0.2239
30 1 1 25.16 26.16 23.00
30 1 76 26.08 26.49 26.10
30 36 18 26.29 26.32 25.83
QPSK
30 1 0 22.81 22.84 22.86
30 1 77 22.79 22.98 22.82
30 75 0 24.85 25.37 24.74
30 1 1 16-QAM 23.47 24.92 23.94
30 1 1 64-QAM 21.76 23.34 22.23 21.92 0.1556
30 1 1 256-QAM 20.17 21.78 20.61
Limit EIRP < 2W Result Pass

Al-41of 4



s ise. FCC RADIO TEST REPORT
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NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
40 1 1 25.80 26.42 26.16
40 1 104 26.30 26.52 26.45
40 50 25 25.65 24.25 26.50
Pl/2 BPSK
40 1 0 22.95 21.66 23.05
40 1 105 22.82 22.12 22.93
4 1 244 24.4 24.
0 00 0 3 3 S0 23.57 0.2275
40 1 1 24.73 26.42 25.14
40 1 104 25.57 26.57 26.23
40 50 25 26.38 26.43 25.97
QPSK
40 1 0 21.86 20.01 23.03
40 1 105 22.86 20.48 22.95
40 100 0 24.38 24.44 24.55
40 1 1 16-QAM 23.80 25.42 24.15
40 1 1 64-QAM 21.88 23.91 22.46 22.42 0.1746
40 1 1 256-QAM 20.42 21.96 21.11
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
50 1 1 26.25 26.28 26.03
50 1 131 26.37 26.37 25.95
50 64 32 26.23 26.23 26.12
Pl/2 BPSK
50 1 0 22.75 22.73 22.83
50 1 132 22.87 22.90 22.74
50 128 0 24.28 24.26 24.21
23.42 0.2198
50 1 1 25.23 26.35 25.99
50 1 131 26.37 26.42 25.92
50 64 32 26.26 26.25 26.18
QPSK
50 1 0 22.75 22.80 22.78
50 1 132 22.88 22.92 22.74
50 128 0 24.25 24.24 24.27
50 1 1 16-QAM 24.17 25.32 25.21
50 1 1 64-QAM 22.48 23.69 23.42 22.32 0.1706
50 1 1 256-QAM 20.96 21.81 21.89
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
80 1 1 26.04 26.01 26.14
80 1 215 25.89 25.94 25.96
80 108 54 25.99 25.95 26.15
Pl/2 BPSK
80 1 0 22.44 22.51 22.60
80 1 216 2242 22.45 22.47
21 24.02 23.97 24.0
g0 6 0 0 39 8 23.15 0.2065
80 1 1 26.00 26.01 26.15
80 1 215 25.85 25.98 25.99
80 108 54 25.95 25.87 26.01
QPSK
80 1 0 22.45 22.60 22.62
80 1 216 22.36 22.50 22.43
80 216 0 24.05 23.98 24.14
80 1 1 16-QAM 25.06 25.02 25.19
80 1 1 64-QAM 23.65 23.55 23.63 22.19 0.1656
80 1 1 256-QAM 21.52 21.38 21.68
Limit EIRP < 2W Result Pass
NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
90 1 1 25.96 26.06 26.12
90 1 243 25.90 26.03 26.01
90 120 60 25.98 25.93 26.01
Pl/2 BPSK
90 1 0 22.50 22.60 22.57
90 1 244 22.43 22.42 22.51
90 240 0 24.04 24.05 24.08 23.12 0.2051
90 1 1 25.97 26.08 26.05
90 1 243 25.96 25.98 26.00
90 120 60 2597 25.88 26.00
QPSK
90 1 0 22.51 22.55 22.62
90 1 244 2242 22.55 22.53
90 240 0 24.01 24.04 24.04
90 1 1 16-QAM 25.03 25.13 25.20
90 1 1 64-QAM 23.58 23.62 23.54 222 0.1660
90 1 1 256-QAM 21.48 21.59 21.60
Limit EIRP < 2W Result Pass
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NR n41 Maximum Average Power [dBm] (GT - LC = -3 dB)
BW[MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
100 1 1 25.95 25.98 25.95
100 1 271 25.93 25.91 25.95
100 135 67 25.99 25.92 26.11
Pli2 BPSK
100 1 0 22.47 22.52 22.54
100 1 272 22.33 22.48 22.48
1 27 23.9 23. 2412
00 0 0 3.98 3.98 23.11 0.2046
100 1 1 25.94 26.02 25.97
100 1 271 25.83 25.94 26.02
100 135 67 25.96 25.94 26.06
QPSK
100 1 0 22.42 22.44 22.53
100 1 272 22.34 22.47 22.54
100 270 0 23.97 23.95 24.05
100 1 1 16-QAM 24.90 25.05 2497
100 1 1 64-QAM 23.54 23.56 23.60 22.05 0.1603
100 1 1 256-QAM 21.56 21.58 21.67
Limit EIRP <2W Result Pass
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FR1 n4l
Peak-to-Average Ratio
Mode FR1 n4l1 / 20MHz / DFT-S OFDM
Mod. Pl1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.30 4.99 6.17 6.38 PASS
Mode FR1 n4l1 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.46 PASS
TEL : 886-3-327-3456 Page Number : An41-1of 62
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FR1 n4l1 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

QPSK

Spectrum == Spectrum =
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
30ds AQT 781.3 ys @ RBW 20 MHZ p= Art 30ds AQT 781.3 ys @ RBW 20 MHz
TRG:IFP
@152 view
0.0 . 0.0
i
| < N <
1E- 1 — 1E- ‘\ —
| |
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1B i 1B
loF 2.59299 GHz Mean Pwr + 20.00 dB loF 2.59299 GHz Mean Pwr + 20,00 dB.
‘Complementary Cumulative Distribution Function Samples: 50000 ‘Complementary Cumulative Distribution Function Samples: 50000
Mean | Peak | Crest | 10% 1 JLL | 0% | 0.01% | Mean | Peak | Crest | 10% 1 JLL 1 0.1% | 0.01% |
Trace 1 [ 22.03 dbm 2557 cbm 3.54 di T.74d8 2.96 db 3.30 db 3.45 db Trace 1 [ 21.04dBm 2627 dbm 5.23 di 2.32 d8 4.20 dB 4.9 di .16 da
L it ] (] L it ] SR e
Spectrum & Spectrum =
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
p= Art 30ds AQT 781.3 ys @ RBW 20 MHZ 30ds AQT 781.3 ys @ RBW 20 MHz
i B
~
0.0 7 0.0
5 3
5 g 5 %
164 - 164 - -
| it
1€ i 1€
] ¥
| 4
1€ l‘ 1B N‘
loF 2.59299 GHz Mean Pwr + 20.00 dB loF 2.59299 GHz Mean Pwr + 20,00 dB.
Con y Cumulative Distribution Function Samples: 50000 Con y Cumulative Distribution Function Samples: 50000
Mean | Peak | Crest | 10% 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |
Trace 1 [ 21.01dBm  £7.59 cbm 6.59 da 2.84 di 4.99 db 6.17 db 6.52 db Trace 1 [ 21.05 dbm  28.21 cbm 7.16 d 2.84 di 5.16 dB 6.38 da 6.9 da
L it ] ) L it ] [

256QAM

Spectrum &
Ref Level 30.00 cbm  Offset 12,40 db
p= Art 30ds AQT 781.3 ys @ RBW 20 MHz
TRG:IFP
@155 view
0.0 -
3
1E- ; —
1E-
1E-
loF 2.59299 GHz Mean Pwr + 20.00 dB
Con y Cumulative Distribution Function Samples: 50000
Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% |
Trace 1 [ 20.47 dbm 26,51 cbm 8.04 di 2.90 di 5.16 db 6.46 db 7.42 db
L JU )| " L]
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 20MHz 30MHz 40MHz 50MHz 60MHz 80MHz 90MHz 100MHz
Mod. P1/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | P1/2 BPSK | PI/2 BPSK
Middle CH 18.70 28.83 38.04 48.05 - 79.60 88.65 99.50
Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 20MHz 30MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 19.46 19.62 29.97 30.27 40.28 40.20 49.85 49.65
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 18.98 19.38 30.27 29.97 40.04 40.36 49.85 49.75
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - 79.92 79.92 90.27 90.27 100.30 100.50
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - 80.08 79.92 90.45 90.27 100.30 100.50
TEL : 886-3-327-3456 Page Number . An41-3 of 62
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n4l1 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

Offsat
SWT

12,40 db = RBW 300 khz
18.9 ps @ VBW

1MHz  Mode Auto FFT

@17k Max

20

Mi[1]

AL

T ndB
B,

-

wd i g
v

Q factor ¥

Py

138.6

CF 2.59299 GHz

1001 pts

Span 40.0 MHz

Marker
X-value

¥-value |__Function |

Function Result |

Type | Ref |
ML 2.592151 GHz
2,5834 GHz

2602101 GHz

1%.29 dBm
-12.49 dBm
-11.89 dém

ndB down
nd8
q factor

18,701 MHz
26.00 dB
138.6

FR1 n41 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ctrum = ctrum =
Ref Level 30.00 GBm  Offset 1240 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 200 kHz
o art 30de SWT  16.5us @ YBW 1MHZ  Mode Auto FFT o Att 30dB SWT  18.9ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 13.53 dBm Mi[1] 14.24 dBm
5888740 GHz 5949480 GHz
= ndB 26.00 dB = T ndB 26.00 dB
o A naad B AN 19.461000000 MHz 0 e L AR 19.620000000 MHz
‘ Q factor\y \ 133.0) 7 Wl Q fdctory 132.3]
0ds - 0 das .
10 dgm 10 dBm
-20 dBm : / -20 dBm 7 -
Ny NN
AR r dapi e Sy
an. - o —
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 2.5688874 GHz 13.53 dbm ndB down 19,461 WHz M1 1 2.534548 GHz 14.24 dBm ndB down 19.62 WHz
TL 2,532 GHz -12.41 dém ndg 26,00 dB Tl 1 2.5832 GHz -12,03 dBm ndg 26,00 dB
T2 i 260266 GHz -12.28 dém q factor 133.0 T2 i 2.60262 GHz 11,52 dém q factor 132.3
ctrum = =
Ref Level 30.00 GBm  Offset 1240 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.40 0B & RBW 200 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 2 dBm Mi[1]
50 GHz
= ¥ 6.00 dB) = ndB
Mo p o, w\u\w 1B.981000000 MHz ¥ Bu 19.381000000 MHz
gwi Q fact 136.9 A A A 133.7
0 dB i - 0 dés
T
10 dBm + L 10 dBm 1
N | !
-20 dBm — ] -20 dBm -
A Y e . ) jr
ray et A1 I I[N N s an e L PP
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 40.0 MHz CF 2.59299 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 2.597625 GHz 14.12 dbm ndB down 16981 MHz M1 1 2.530752 GHz 10.25 dem ndB down 9,361 MHz
TL 2,58348 GHz -11.40 dém ndg 26.00 B Tl 1 2.58344 GHz -15.61 dBm ndg 26,00 dB
T2 i 2602461 GHz -10.80 dém q factor 136.9 T2 i 2.602682 GHz -15.62 dém q factor 133.7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. :

FG002626-02D

FR1 n4l1 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

pectrur
Ref Level 30.00 dém  OFfset 15.40 06 w RBW 1 Mhz
o att 08 SWT 9.4ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
28.74 dBm|
. 2.5995830 GHZ|
= 7 ndB 26.00 0B
10d ! Bw 28.831000000 MHZ|
7] Q factor 90.2]
0 ! "
|
-
a0
-30 dm.
50
50 d
CF 2.59299 GHz 1001 pts Span 60.0 MHz
marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.539563 GHz 28.74 dBm ndB down 26,631 MHz
TL 1 2.578005 GHz 20 d8m ndg 26.00 db.
T2 i 2606836 GHz 2.91 dém q factar 20.2
l ) ) -

FR1 n41 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Spectrurr

()

Ref Level 30.00 dém  Offset 15.40 d& w RBW 1 Mhz
o Att 0de SWT 2.4ps @ YBW 1 MKz Mode auto FFT
SGL Count 100/100
|
[ZFTEY] 26.43 dBm|
0 A s - 2.5918510 GHZ|
= v 3\ 26.00 dB|
. By | 29.970000000 MHZ|
w Q factor )
i ;
|
|
~ B ~ S
a0
-30 dm.
50
50 d
CF 2.59299 GHz 1001 pts Span 60.0 MHz
marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.531851 GHz 26.43 dBm ndB down 29,67 Mz
TL 1 2.578005 GHz -0.28 dém ndg 26.00 db.
T2 i 2.607975 GHz -0.33 dém q factar 86.5
l ) ) -

v
00 dBm  Offset 15.40 db @ RBW 1 biHz
0de SWT 94ps @ VBW 1MHZ  Mode auto FFT
SGL Count 100/100
@17k M
-/! [ZFTEY] 23.24 dBm|
. — o S 1780 GHz|
20 7 = v 26.00 dB|
104d Bw 3 30.270000000 MHZ|
| Q factor 85.4)
: i
10 dl —
|-eo-dgr
a0
-40 dbm
50
E0d
CF 2.59209 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value 1 ¥-valug |__Function | Function Result |
M1 1 2.585378 GHz 24 dBm ndB down 30.27 MHz
T1 1 2.577765 GHz 14 dBm ndg 26.00 db.
T2 i 2.608035 GHz -2.24 dbm q factar 654
L )j ) -

64QAM

256QAM

pectrur

()

Ref Level 30.00 dém  OFfset 15.40 06 w RBW 1 Mhz
o att 08 SWT 9.4ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
[ZFTEY] 22.54 dBm|
P o _ 2 340 GHZ|
= <7 6.00 dB|
04 | 30.270000000 MHZ|
Q factor A :
o ¥
-
10 of
P o
a0
-30 dm.
50
50 d
CF 2.59299 GHz 1001 pts Span 60.0 MHz
marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 2.589334 GHz 54 dém ndB down 0.27 Mz
TL 1 2.577825 GHz -2.63 dém ndg 26.00 db.
T2 i 2.608095 GHz -4.12 dbm q factar 5.5
l ) ) -

()

00 dém  Offset 19,40 d&

® RBW 1 WHz

08 SWT 9.4ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k May
YPRLEEY] 21.64 dBm|
. X 2.5952680 GHZ|
20 -
. R e AU WA 26.00 0B
. / LA 1 20.970000000 MHz|
0 7 Hoor e
o 7 "
d / \
10 t 3
a0
-40 dbm
50
50 ol
CF 2.59209 GHz 1001 pts Span 60.0 MHz
Marker
Type | Ref | Tre | X-value ¥-valug |__Function | Function Result |
M1 1 2.535268 GHz 21.64 dém ndB down 29,67 Mz
T1 1 2.577945 GHz 3.48 dBm ndg 26.00 db.
T2 i 2.607915 GHz -4.04 dbm q factar 86.6
L )j ) -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG002626-02D

FR1 n41 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 B

PSK

(=

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

Offset 12,40 0B = RBW 1 MHz
SWT 114 ps @ VBW 3 MHz

Made Auto FFT

@17k Max

20

Mi[1]

10d <

0 de

Q factor

16.96 dBm
2.5953880 GHz
26.00 dB|
38.042000000 MHz

68.2

]

10 dBm

-20 dBm:

MY

N AN

~40 dBm

50 dBm

-60 dBm

CF 2.59299 GHz 1001 pt

s

Span 80.0 MHz

Marker

Type | Ref | X-value | ¥-value |
ML

Function |

Function Result |

2.505388 GHz
2,57285 GHz
T2 1 2610892 GHz

16.95 dBm
-7.70 dBm
-9.65 dBm

ndB down
nd8
q factor

36,042 MHz
26,00 dB
68.2

FR1 n41 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ctrum = ctrum =
Ref Level 30.00 GBm  Offset 1240 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 Mhz
o art 30de SWT  1lé4us @ YBW 3MHZ  Mode Auto FFT o Att 30dB SWT  1lL4ps @ VBW 3 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.45 dBm Mi[1] 16.05 dBm
5748480 GHz " 5968260 GHz
= ndB 26.00 dB = iB 26.00 dB
- e AP B, 40.280000000 MHz 0 r L P i 40.200000000 MHz
b Q fa 63.9) ! T Q factor | \ 6.6
ods 0ds }
i ¥
10 dBm 10 dBm ]f Y
|
-20 dBm -20 dBm = =
P - N vl Rl
i R i &
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.59299 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 2.574848 GHz 15,45 dBm ndB down 30,28 MHz M1 1 2.536626 GHz 16.05 dem ndB down 30,2 WHz
TL 2,57285 GHz -10.29 dém ndg 26,00 dB T1 1 2.57285 GHz -10,11 dBm ndg 26,00 db
T2 i 261313 GHz -11.71 dém q factor B T2 i 2.61305 GHz -9.28 dém q factor 64.6
ctrum = Spec ".?J
Ref Level 30.00 GBm  Offset 1240 0B & RBW 1 MAz Ref Level 30.00 dém  Offset 1240 0b = RBW 1 Mz
lo att 3008 SWT  1l4ps @ VBW 3MHz  Made Auto FFT o att 0B SWT  11.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
Mi[1] 16.48 dBm ) 12.51 dBm|
919510 GHz .
= 26.00 dB) @ W nd
e 40.040000000 MHz 04 X, e B 10360000000 MH2]
647 N ' ‘erfacter, 64.1)
0 dB t o
10 dam f 10 df -
f
20 dBm — 20 ! - =
Fon [P 1 A v NS
e | a0 geec o Lak
-4 dBm -40 dbm
-50 dBm -0
60 dBm -0 di
CF 2.59299 GHz 1001 pts Span 80.0 MHz CF 2.50209 GHz 1001 pts Span BO.0 MHz
Marker arker
Type | Ref | X-value Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 2.591951 GHz 16.48 dbm ndB down 30,04 MHz M1 1 £.588435 GHZ 12,51 dBm ndé dawn 30,36 MMz
TL 2,57293 GHz -8.71 dBm ndg 26,00 dB T1 1 2.57269 GHz -14,16 dBm nda 26.00 dB
T2 i 261297 GHz -8.85 dbm q factor 64.7 T2 1 2.61305 GHz -12,72 dém q factor 641
L JU J - L i (]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG002626-02D

FR1 n4l1 / 50MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

(=

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

Offset 12,40 0B = RBW 1 MHz

SWT 15 ps @ VBW 3 MHz  Mode Auto FFT

@17k Max

20

Mi[1]

10 df

nan
PYASSY: N

0 de

™

v K <)|.m'w'5f;

15.50 dBm
2.5858000 GHz
26.00 dB|
48.050000000 MHZ]

53.8

10 dBm

-20 dBm:

.o

Pt
T
-4 dBm

50 dBm

-60 dBm

CF 2.59299 GHz

1001 pts

Span 100.0 MHz

Marker
Type | Ref |
ML

X-value | ¥-value |__Function |

Function Result |

2,5858 GHz
2,56811 GHz
261617 GHz

15.59 dBm ndB down
.95 dBm nd8
-10.68 dém Q factor

38,06 MHz
26,00 dB
a

FR1 n41 / 50MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ctrum = ctrum =

Ref Level 30.00 GBm  Offset 1240 db @ RBW 1 MAz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 1 Mhz
o art 0de  SWT 1545 @ VBW 3 MHZ  Mode Auto FFT o Att 30de SWT 15 s @ VBW 3 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |

Mi[1] 15.33 dBm Mi[1] 15.56 dBm

5817000 GHz 5967900 GHz

= ¥ ndB 26.00 dB = ndn 26.00 dB
w0d (Mg, OB NP 49.850000000 MHz 0 ~A A ) VB A, 49.650000000 MHz

! ¥ Q fadtor | 51.8 ! L Q fotkar 52.3
0de i_ "

. T

10 d8m {l L
-20 dBm ! !

A n )

JAV L] o Seso]
<30 HRm e
-4 dBm
-50 dBm -50 dBm
60 dBm &0 dBm
CF 2.59299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result

ML 25817 GHz 15.33 dbm ndB down 39,85 MHz M1 1 2.53679 Ghz 15.58 dem ndB down 39,65 MHz
TL 2,56301 GHz -11.44 dBm ndg 26.00 dB Tl 1 2.56811 GHz -2.32 dBm ndg 26,00 dB
T2 i 261787 GHz -11.60 dém q factor 51.8 T2 i 2.61777 GHz -9.44 dém q factor 52.3

64QAM

256QAM

=) =
Ref Level 30.00 GBm  Offset 1240 db & RBW 1 MAz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 Mhz
lo att I0dE SWT 15 ps @ VBW 3 MHz  Made Auto FFT o att a0de SWT 15 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] 14.26 dBm M1[1] 12.32 dBm
180900 GHz 5811000 GHz
= ndB 26.00 dB = ndB 26.00 dB
. Ao By 49.850000000 MHz A By P 49.750000000 MHz
Va fagfor 51.9 T U P v lf)an.q,;' ey 51.9
0ds i 0 das - -
|
10 dBm -II Iz 10 dBm e
|
-20 dBm T - o -20 dBm
e n
20 Caas 30 dRp A
30 v
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 2.58809 GHz 14.28 dBm ndB down 39,85 MHz M1 1 2.5611 GHz 12.32 dBm ndB down 39,75 MHz
TL 2,56311 GHz -11.00 dém ndg 26.00 dB Tl 1 2.56811 GHz -13,35 dBm ndg 26,00 dB
T2 i 261747 GHz -12.48 dém q factor 518 T2 i 2.61787 GHz -15.50 dém q factor 518

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No

. - FG002626-02D

FR1 n41 / 80MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

(=

Ref Level 30.00 G&m

Offset 12,40 0B = RBW 1 MHz

o att 0GB SWT  22.9ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
Mi[1] 13.03 dBm
2.593790 GHz
= ndB 26.00 dB
- Corod®, 4t 79.600000000 MHz
! 7V i U \irage vy 32.9)
ods i
10 dBr '
YT YA [ T A
T, v e
o
40 dem
-50 dBm
0 dBm
CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 2.59379 GHz 13.03 dbm ndB down 78,6 MHz
TL 2,55303 GHz -12.52 dém ndg 26,00 db
T2 i 263263 GHz -10.20 dém q factor 32.6

FR1 n41 / 80OMHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ctrum = ctrum =
Ref Level 30.00 GBm  Offset 1240 db @ RBW 1 MHz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 MHz
o art 30de SWT 22,5 ps @ YBW 3 MHz  Mode auto FFT o Att 30de SWT 229 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 11.76 dBm M1[1] 10.95 dBm
2.591870 GHz 2.575410 GHz
= ndB 26.00 dB = " ndB 26.00 dB
- Bu 79.920000000 MHz 0 Y Bu 79.920000000 MHz
! ol T L SR a2.4) : AT Tt T 32.2
' \.‘ g i T
0 dB f \ 0 dés
10 dem ¥ 10 dBm
—7 -20 dBm
. N A A o
e \/ W) T P T .
+ vat gyl A
40 dem -40 dBm
-50 dBm -50 dBm
0 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML 2.59187 GHz 11.76 dbm ndB down 78,52 Wz M1 1 2.57541 Ghz 10.95 dem ndB down 78,52 Wz
TL 2,55303 GHz -14.03 dém ndg 26,00 db Tl 1 2.55303 GHz -16,27 dBm ndg 26,00 dB
T2 i 263295 GHz -16.33 dém q factor 324 T2 i 2.63285 GHz -15.98 dém q factor 32.2

64QAM

256QAM

(=

Ref Level 30.00 G&m

Offset 12,40 0B = RBW 1 MHz

(=

RefLevel 30.00 dBm  Offset 12.40 OB e RBW 1 MHz

e Att 30d8 SWT  22.5us @ VBW 3MHz  Made Auto FFT o att A0 dE SWT 228 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 11.44 dBm M1[1] 10.22 dBm
o 2.608010 GHz - 2.608010 GHz
ngB 26.00 dB nge 26.00 dB
By 80.080000000 MHz " 79.920000000 MHz
T .,— f\'. A L u.\q, mlnm\}_ﬁ,.-w\“rw, 32.6 n,__u[—bww»-‘ AP R 32.6
0 dB | | 0 dés { ! t
10 dgm + 5 10 dBm } !\_
-20 dém v . - -20 dém
g™ A
L Pt P i s - P Al
T » Mt TR B
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML 260801 GHz 11.44 dBm ndB down 50,08 MHz M1 1 2.60801 GHz 10.22 dem ndB down 78,52 Wz
TL 2,55287 GHz -14.85 dam ndg 26,00 dB Tl 1 2.55303 GHz -15.54 dBm ndg 26,00 db
T2 i 263295 GHz -16.43 dém q factor 32.6 T2 i 2.63285 GHz -16,32 dém q factor 32.6

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG002626-02D

FR1 n41 / 90MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

(=

Spectrum
Ref Level 30.00 GBm  Offset 1240 0B & RBW 1 MAz
o att 0GB SWT 246 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
Mi[1] 12.80 dBm
2.594970 GHz
= 1 ndB 26.00 dB
X v 88.650000000 MHz
10 d pafy ol s
10 = AR by " 20.3
0ds - -
10 dgm F
-20 dBm
) W T
-4 dBm
-50 dBm
60 dBm
CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker
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Report No. : FG002626-02D
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Report No. : FG002626-02D

Occupied Bandwidth

Mode FR1 n41 : OB BW(MHz) / DFT-S OFDM
BW 20MHz 30MHz 40MHz 50MHz 60MHz 80MHz 90MHz 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 17.82 27.21 35.96 46.05 - 77.20 85.95 96.50
Mode FR1 n41 : OB BW(MHz) / CP OFDM
BW 20MHz 30MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 18.18 18.30 27.99 28.47 37.96 38.04 47.65 47.65
Mod. 64Q0AM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 18.22 18.26 28.29 28.11 38.20 38.12 47.35 47.55
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - 77.20 77.52 87.21 87.21 97.50 96.50
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - 77.04 77.36 87.75 87.39 97.30 97.30
TEL : 886-3-327-3456 Page Number : An41-11 of 62
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Report No. : FG002626-02D

FR1 n4l / 20MHz / DFT-S OFDM / Middle Channel / Full RB
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FR1 n4l1 / 30MHz / DFT-S OFDM / Middle Channel / Full RB
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Report No.

: FG002626-02D

FR1 n4l1 / 40MHz / DFT-S OFDM / Middle Channel / Full RB
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FR1 n4l1 / 50MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Ref Level 30.00 GBm  Offset 1240 db & RBW 1 MAz
o att I0dE SWT 15 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k M

M1[1) 15.86 dBm
2.5979900 GHz

21 b4l
20 3946054 MHz

Oce Bw

10d 5 T AL, T
10 ﬂ 7 T
0ds

10 dBm | \

-20 dBm: J

Pt Tati

~40 dBm

50 dBm

-60 dBm

CF 2.59299 GHz

Marker

Type | Ref
ML

1001 pts Span 100.0 MHz

¥-value |__Function | Function Result |
15.96 dbm
9.73 dBm
.46 dbm

Tre | X-value 1
T 2.59799 GHz
2,560014 GHz
26150679 GHz

T1 1
T2 1

Oce Bw 45.053946054 MHz

FR1 n41 / 50MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Spectrum l“.? l“.?
Ref Level 30.00 GBm  Offset 1240 db @ RBW 1 MAz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 1 Mhz
o Att 0de  SWT 15 ps @ YBW 3 MHz  Mode auto FFT o Att 30de SWT 15 ps @ VBW 3 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.66 dBm M1[1] 14.07 dBm
o " 2.6093700 GHz - 2.6146700 GHz
; - Oce B X 17652 MHz N Oce By 17652347652 MHz
. N TN TN AT, ey P N . e N,
1 f ¥ ¥ f J
! | i
0 dB 0 dés
10 dgm I’ 10 dBm ‘J
|
-20 dBm -20 dBm
R, r e
o dpwend \, \ o st 2
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 260937 GHz 16.66 dbm M1 1 2.61467 Ghz 14.07 dem
TL 1 2,5602138 GHz 10.66 dBm Oce Bw 47.652347652 MHz T 1 2,560 GHz 10.32 dBm Occ Bw 47.652347652 MHz
T2 i 2 6168661 GHz 10.16 dém T2 i 2.6167662 GHz 9.23 dém

64QAM

256QAM

Spectrum = pectrum =
Ref Level 30.00 GBm  Offset 1240 db & RBW 1 MAz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 Mhz
e Att I0dE SWT 15 ps @ VBW 3 MHz  Made Auto FFT o att a0de SWT 15 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 5.86 dBm) M1[1] 12.38 dBm
o e 2.5953900 GHz - 2.5758100 GHz
X Occhw 17352647353 MHz i Oce By 17.552447552 MHz2
10d = Pt YAWA A s e T2 P X
w0 - 0 e A e i
! " (A= ) o .
J \ F -
0ds : 0 das =
| | |
10 dgm : { 10 dBm + i
-20 dBm -20 dBm 1
Y. N Pfpear M -
5 P P Y RRTA ) Ay AV
e - i ."QDJJ}""J
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 100.0 MHz CF 2.59299 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.59539 GHz 15.96 dbm M1 1 2.57581 Ghz 12.38 dBm
TL 1 2,5604136 GHz 9.30 dBm Occ Bw 47.352647353 MHz T 1 2.5602138 GHz 5.47 dBm Occ Bw 47.552447552 MHz
T2 i 2 6167662 GHz .20 dém T2 i 2.6167662 GHz 6.70 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An41-15of 62




ssamoncas. FCC RADIO TEST REPORT

Report No. :

FG002626-02D

FR1 n41 / 80MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

Spectrum

(=

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

Offset 12,40 0B = RBW 1 MHz
SWT  22.0ps @ VBW 3 MHz

Made Auto FFT

@17k Max

20

Mi[1]

10 df

Oce Bw

s

11.97 dBm
2.629750 GHzZ,
77.202797203 MHZ|

= v\da

e ke TJ. Y

0 de

10 dBm

-20 dBm:

A

'J\\'m e )

[

ekl

a0 it
-40 dem

50 dBm

-60 dBm

CF 2.59299 GHz

1001 pts

Span 160.0 MHz

Marker

Type | Ref X-value | ¥-value |
ML

Tre |
T

Function

Function Result |

2.62975 GHz
2,554149 GHz
2631352 GHz

11.97 dBm
8.82 dam
8.76 dém

T1 1
T2 1

Oce Bw

77.202797203 MHz

FR1 n41 / 80OMHz / CP OFDM / Middle Channel / Full RB

QPS

K

16QAM

Spectrum = =
Ref Level 30.00 GBm  Offset 1240 db @ RBW 1 MHz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 MHz
o art 30de SWT  22.8us @ YBW 3MHZ  Mode Auto FFT o Att 30de SWT 229 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 11.86 dBm M1[1]
o 2.558620 GHz -
™ Oce By 77.202797203 MHz m Oce By 77.522477522 MHz2
10 d 4 - 4 4 ! .
L ~ IR Tt ol T ) ] 0
‘ - ¥ % T T | JM‘/WJI‘., A
0 dB 0 dés 1
10 dgm f‘ 10 dBm ‘l
-20 dBm e I\-“ -20 dBm
s\ | \ f
e P N Sl el ol
g — g Mny
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 255862 GHz 11.86 dbm M1 1 2.53443 Ghz 11.93 dem
TL 1 2,554469 GHz 5.34 dBm Occ Bw 77.202797203 MHz Tl 1 7.20 dBm Occ Bw 77.522477522 MHz
T2 i 2631671 GHz 5.35 dém T2 i 2.631671 GHz 4,66 dom

64QA

M

256QAM

Spectrum = pectrum =
Ref Level 30.00 GBm  Offset 1240 db = RBW 1 Mnz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 Mhz
lo att 30d8 SWT  22.5us @ VBW 3MHz  Made Auto FFT o att A0 dE SWT 228 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 11.27 dBm Mi[1] 9.69 dBm)
o 2.690550 GHz - 2.611850 GHz
Oce By M1 77.042057043 MHz Oce By 77.362637363 MHz2
wod AT T T e (ET T AT e 0d - o
A T (D (e Sy v Tl EA
0 e I + t 0 da: f . .
|
10 d8m # | 10.dBm |
-20 dBm 1 -20 dBm n t
i P RUNAWL AL
P e T 'SF'V!JQ'[ i
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 160.0 MHz CF 2.59299 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2 63055 GHz 11.27 dbm M1 1 2.61185 Ghz 9.69 dBm
TL 1 2,554469 GHz 6.32 dbm Occ Bw 77.042957043 MHz T1 1 2.554300 GHz 3.2 dBm Occ Bw 77.382637363 MHz
T2 i 2631511 GHz 5.50 dém T2 i 2.631671 GHz 4,90 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :

An41-16 of 62




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n41 / 90MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

(Spectum ) [=
Ref Level 30.00 GBm  Offset 1240 0B & RBW 1 MAz
o att 0GB SWT 246 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
M1[1] 12.47 dBm
o 2.604680 GHz
Oce By 85954045954 MHz
10d e P L T s i I
i L U L/
0 dB t
10 dgm
-20 dBm |
1y
Ay WS N
i Y e -
I T
-4 dbm
-50 dBm
60 dBm
CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 2 60468 GHz 12.47 dbm
TL 1 2,549114 GHz 7.27 dém Occ Bw 85.954045954 MHz
T2 i 2635068 GHz 8.6+ dem

FR1 n41 / 90MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Spectrum = =
Ref Level 30.00 GBm  Offset 1240 db @ RBW 1 MAz RefLevel 20.00 dbm  Offset 12.40 0B = RBW 1 MHz
o art 30dE SWT 246 us @ YBW 3MHZ  Mode Auto FFT o Att 30de SWT 246 ps @ VBW 3 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 11.1z dBm M1[1] 10.98 dBm
o 2.560620 GHz - 10
o Oce By 87.212767213 MHz = L OccBw 87.212767213 MHz
1 4 4 :
! (L Ty e B (WETCy apyiovwy vy T
A TATY T ’ ! W Sy vy ,,-ﬁ‘
0 dB I; q 0 dés 1 T
10 dgm I 10 dBm ‘f |
20 dém f‘ -20 dem
Py A LMo e 1 A W o Y P T )
4 Y ” el A [ W WA,
g * et bt |
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 180.0 MHz CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 256062 GHZ 11.12 dBm M1 1 2.6023% Ghz 10.98 dem
TL 1 2,549294 GHz 5.57 dgm Occ Bw 87.212767213 MHz T1 1 2,549474 GHz 4,95 dbm Occ Bw 87.212767213 MHz
T2 i 2636506 GHz 5.98 dém T2 i 2.636686 GHz 6.18 dbm

64QAM

256QAM

Ref Level 30.00 Gém  Offset 12,40 db e RBW 1 MHz

hectrum

(=

Ref Level 30,00 dém

Offset 12.40 db & RBW 1 MHz

lo att 30d8  SWT  24.6ps @ VBW 3MHz  Made Auto FFT o att 0B SWT 246 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
M1[1] 11.35 dBm M1[1] 10.23 dBm
o 57750 GHz - 2.596770 GHz
T Oce By 47752 MHz o Oce By 87.392607393 MHz
w0d 5 SN . R LT LY YN T Y w04 ) i -
Ry o < ’ \I o Py v.—v,‘.wu, ].‘"; ] J‘)\N“ r:\J‘L'
0 dB | 0 dés T
|
10 dgm 10 dBm |
-20 dBm - -20 dBm
., u e . . s o
o ALY P 30 dopnrottarg Ll 2 Y P
vl N CEI YA
-4 dBm -40 dBm
-50 dBm -50 dBm
60 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 180.0 MHz CF 2.59299 GHz 1001 pts Span 180.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.55775 GHz 11.35 dbm M1 1 2.59677 Ghz 10.23 dem
TL 1 2,548934 GHz 7.71 dém Occ Bw 87.752247752 MHz T1 1 2,549294 GHz 4,79 dbm Occ Bw 87.392607393 MHz
T2 i 2636686 GHz 7.22 dém T2 i 2.636686 GHz 4.72 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An41-17 of 62




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n41 / 100MHz / DFT-S OFDM / Middle Channel / Full RB

P1/2 BPSK

(Spectum ) =
Ref Level 30.00 GBm  Offset 1240 db = RBW 1 Mnz
o att 0GB SWT  26.2 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
M1[1] 12.68 dBm
o 2 90 GHz
- 1 Oce By 96503496503 MHz
wd VAT o T
1 NI DY pEvAY T i T AT
S AT N AT Wi
ods |‘ T
10 dgm ‘
-20 dBm | T
e WAt
! afl ey L B
(1P i 74 L VSN
LA W
-4 dBm
-50 dBm
60 dBm
CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 2.59539 GHz 12.68 dbm
TL 1 2,544039 GHz 8.95 dBm Occ Bw 96.503496503 MHz
T2 i 2640542 GHz 7.83 dém

FR1 n41 / 100MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Spectrum = =
Ref Level 30.00 GBm  Offset 1240 db @ RBW 1 MHz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 MHz
o art 30de SWT  26.2us @ VBW 3MHZ  Mode Auto FFT o Att 30de SWT  28.2 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] Mi[1] 10.91 dBm
o 2.576810 GHz - 2.605380 GHz
L Oce By 97.502497502 MHz Ly Oce Bwe 96503496503 MHz
10d - d
AT g T W b “WT | PR
0 dB [ | 0 dés T
i 10 dBm |
‘ i |
f -20 dBm
o) It f (T
Mo Pr AN V] ey o L Vit A o il N
b P Lo g ol
-40 dBm
-50 dBm
0 dBm -60 dBm
CF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.57681 GHz 11.92 dbm M1 1 2.60538 Ghz 10.91 dem
TL 1 2,544439 GHz 5.30 d&m Occ Bw 97.502497502 MHz Tl 1 2.544638 GHz 3.31 dBm Occ Bw 96.503496503 MHz
T2 i 2641941 GHz 7.35 dém T2 i 2.641142 GHz 4,66 dem
Spectrum = pectrum =
Ref Level 30.00 GBm  Offset 1240 db = RBW 1 Mnz RefLevel 20.00 dbm  Offset 12.40 0B w RBW 1 Mhz
e Att 30d8 SWT  26.2ps @ VBW 3MHz  Made Auto FFT o att 30dE SWT  2B.2 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@ 17k Max
Mi[1] Mi[1] 7.50 dem|
o 2.5530 - 8760 GHz
; Oce By 97.302697303 MHz Oce By 97.302697303 MHz
10 d T - A s T
T 7oA il o LA )
WL wAflra, i 0 fnf\ L | EETTRAT W PNV A
v I ' i Ll il AT
0 dB T t
|
T
J K |
A W Mroh P
T W A Y \ rerl
v N O T
0 dBm &0 dBm
CF 2.59299 GHz 1001 pts Span 200.0 MHz CF 2.59299 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.55303 GHz 10.63 dbm M1 1 2.61876 Ghz 7.59 dem
TL 1 2,544239 GHz 5.74 dBm Occ Bw 97.302697303 MHz Tl 1 2.544239 GHz 3,92 dBm Occ Bw 97.302697303 MHz
T2 i 2641541 GHz 6.93 dem T2 i 2.641541 GHz 3.91 dém

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: An41-18 of 62




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

Conducted Band Edge

FR1 n41 / 20MHz / DFT-S OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / IRBmax

ectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19,40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS SPURIGIECHBEKABS _ PAES
20 dife _EPURIOUS LINE_ABS PARS 20 dhife—_$PURIQUS L INE_ABS PASS
10 dBm ﬂ 10 dBm n
0 dém | \L 0dem
_ |
-10 dém # ¥ 10 dem J‘ |
o0 A, f A} -20 dem T I
SPURIOUS_LINE_ABS ] I f
-30 dBm \K ~30 dem (
ki 40 dBm
=SOUETT J|“ Jﬂ d ’
Wt it LS R S, L 2
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Btort 2,473 GHz 8004 pts Stop 2.516 GHz | [|5-E50s v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,670 GHz 2.690 GHz 100.000 kHz 2.68889 GHz 17.91 dBm -12.09 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48809 GHz -33.76 dém -8.76 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69002 GHz -16.53 dBm -6.53 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -25.40 dém -12.40 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69123 GHz -27.48 dBm -17.48 de
2,455 GHz 2.496 GHz 200,000 kHz 2.49558 GHz -19.34 dBm -6.34 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69506 GHz 35,04 dBm Z22.04 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.49695 GHz 17.15 dBm -12.85 dB 2.710 GHz 2.795 GHz 1,000 MHz2 2.71406 GHz 39.40 dBm 14,40 dB
T
1 j [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHNEKABS PARS
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS zudkmp SPURIOQUS LINE ABS PASS
10 dem 10dem
0 dem 1
-10 dBm 10 dBm |
. - | 20 dBm I
SPURIOUS_LINE_ABS ‘
-30 dBm
-30 dBm \_ WW
i oy
I 40 dem
-50 dBm
-50 dBm
-60 dBm.
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts stop 2.516 GHz | [[ 5 o i Tons
Spurious Emissions . Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALil 2,670 GHz 2.690 GHz 100.000 kHz 2.67861 GHz 3.08 dBm -26.92 db
2,475 GHz 2.490 GHz 1,000 MHz 248761 GHz -30.30 dém -5.30 d8 2,690 GHz 2.691 GHz 500,000 kHz 2.69003 GHz -31.48 dBm -21.48 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49477 GHz -28.40 dBm -15.40 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69150 GHz -28.85 dBm -18.85 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49559 GHz -31.64 dBm -18.64 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.60744 GHz 30.29 dbm 217,20 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.50429 GHz 2.08 dBm -27.92 dB 2.710 GHz 2.795 GHz 1,000 MHz 5.71202 GHz -35.57 dbm S10.57 dB
Y
]—' AX “[ [ ™)
Date: 3 19:13:42
TEL : 886-3-327-3456 Page Number : An41-19 of 62

FAX : 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n4l1 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru

Ref Level 30.00 dBm  Offset 19.40 dB

SGL Count 1000/1000

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGIECHBEKABS _ PAES
20 dh’un- EPURIOUS INE_ABS 20 th‘:‘P' SPURIQUS _LINE_ABS PASS
i |
10 dBm | 10 dBm }
0 dém J| \ 0dem
-10 dém J’ l -1odem l |
A |
SPURIOUS_LINE_ABS ] ‘\
-30 dBm - ~30 dem
\ "
m 40 dBm
v ““M‘ "M A o
WWW | F .._J L -
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | [|5-E50s v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8906 GHz 17.22 dBm -12.78 dB
2.475 GHz 2.490 GHz 1.000 MHz 248810 GHz -33.36 dém -8.36 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -15.43 dBm -5.43 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -26.45 dém -13.45 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69109 GHz -27.70 dBm -17.70 de
2,455 GHz 2.496 GHz 200,000 kHz 2.49559 GHz -15.39 dBm -6.39 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69534 GHz 235,21 dBm 22221 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.49695 GHz 17.51 dBm -12.49 dB 2.710 GHz 2.795 GHz 1,000 MHz2 2.79358 GHz 39.55 dBm Z14.55 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru

Spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvogPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHNEKABS PARS
20 d!ﬂ!‘ﬂn PURIOUS INE_ABS PABS 20 dh'”lp SPURIOQUS _LINE _ABS PAES
10 dem 10dem
P
0 dém ( ind ») !
-10 dBm 10 dem |
e I | 20 dem i
SPURIOUS_LINE_ABS ‘i k l
-30 dBm
-30 dBm L r _——
/{l B e
40 dem
-
-50 dem
-50 dBm
50 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.7905 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | |(5o0000s Emissions
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2.670 GHz 2.690 GHz 100.000 kHz 2.6B8259 GHz 1.29 dbm -28.71 db
2,475 GHz 2.490 GHz 1,000 MHz 249030 GHz -33.26 dém -8.26 dB 2,690 GHz 2.691 GHz 500,000 kHz 2.69001 GHz -31.65 dBm -21.65 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -29.70 dém -16.70 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69188 GHz -28.66 dBm -18.66 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -33.39 dBm -20.39 dB 5 605 GH= 2,710 GHz 1,000 MHz 270198 GHz 20,82 dbm 16,87 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50869 GHz 1.50 dBm -26.50 dB 2.710 GHz 2.795 GHz 1,000 MH2 271461 GHz 35.61 dBm C10.61 dB
Y
)i i )
Date: 30.DEC.2020 18:32:5
TEL : 886-3-327-3456 Page Number : An41-20 of 62

FAX : 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n4l / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES SPURIGIECHBEKABS _ PAES
0 dh’.ﬂp EPURIOUS LINE ABS zndhm"' SPURIQUS _LINE_ABS PASS
10 dBm Iml 10 dBm u
0 dém J| \k 0dem
_ |
-10 dém ) 10 dem ( |
A aven——1 |
SPURIOUS_LINE_ABS \ }
-30 dBm ~30 dem |
N A PRI o H“ n 40 dBm §
G i /
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz | [|5-E50s v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68888 GHz 17.08 dBm -12.92 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48915 GHz -32.44 dém -7.44 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -15.12 dBm -5.12 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49477 GHz -24.19 dém -11.19 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69109 GHz -26.91 dBm -16.91 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49600 GHz -19.24 dBm -6.24 B 2.695 GHz 2.710 GHz 1,000 MHz 2.69508 GHz ~34.88 dBm Z21.60 db
2,496 GHz 2.516 GHz 100,000 kHz 2.49701 GHz 17.58 dBm -12.42 dB 2.710 GHz 2.795 GHz 1,000 MHz2 2.71074 GHz 39.48 dBm “14.48 dB
T
) i )
Date: 3 16:56:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

FAX : 886-3-328-4978

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHNEKABS PARS
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS zudk-u'p SPURIOQUS LINE ABS PASS
10 dem 10dem
0 dem ‘, ~) -
10 dBm | 10 dBm |
e ) | 20 dem i
SPURIOUS_LINE_ABS ;H m l
-30 dBm e
-30 dBm ]
I i” ——
R 40 dem
-50 dem
-50 dBm
50 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | |(5o0000s Emissions
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2,670 GHz 2.690 GHz 100.000 kHz 2.668232 GHz 0.51 dBm -29.08 db
2,475 GHz 2.490 GHz 1,000 MHz 249047 GHz -31.97 dém -6.97 d8 2,690 GHz 2.691 GHz 500,000 kHz 2.69005 GHz -31.98 dBm -21.98 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49453 GHz -29.33 dém -16.33 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69119 GHz -28.38 dBm -18.38 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49600 GHz -33.58 dBm -20.58 dB 5 605 GH= 2,710 GHz 1,000 MHz 2 60807 GHe 25,04 dBm 1604 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50558 GHz 1.33 dBm -26.57 dB 2.710 GHz 2.795 GHz 1,000 MH2 271151 GHz -35.31 dBm C10.31 dB
Y
)i i )
Date: 30.DEC.2020 18:37:58
TEL : 886-3-327-3456 Page Number : An41-21 of 62




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n4l / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvgPwr
Limit Fheck PAES _ PAES
0 dh’.ﬂp EPURIOUS LINE ABS 5 SPURIQUS _LINE_ABS PASS
10 dBm H 1
0 dém
[l |
-10 dgm 1 f
/ \ 1 |
50 dam I
SPURIOUS_LINE_ABS ] \
-30 dBm L J
I—— L, ) .
=TT r
WMWJ e _J L
-50 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz | [|5-E50s v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B895 GHz 16.66 dBm -13.34 db
2.475 GHz 2.490 GHz 1.000 MHz 248818 GHz -32.54 dém -7.54 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -15.41 dBm -5.41 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -23.64 dém -10.64 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69116 GHz -26.35 dBm -16.35 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49559 GHz -15.36 dBm -6.36 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69576 GHz “34.64 dBm 2164 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.49709 GHz 17.40 dBm -12.60 dB 2.710 GHz 2.795 GHz 1,000 MHz2 2.78988 GHz -39.52 dBm “14.52 dB
T
) i )
Date: 3 16:5B:2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvogPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHNEKABS PARS
20 d!ﬂr‘ﬂn PURIOUS INE_ABS PABS 20 dh'”lp SPURIOQUS _LINE _ABS PAES
10 dem 10dem
™
0 dem = - !
-10 dBm r ) 10 dBm
e | I 20 dem i
SPURIOUS_LINE_ABS
-30 dBm o
-30 dBm : \J.r
el J“r 40 dem
-50 dem
-50 dBm
50 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | |(5o0000s Emissions
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8419 GHz 0.50 dBm -29.10 db
2,475 GHz 2.490 GHz 1,000 MHz 248971 GHz -31.73 dém -6.73 dB 2,690 GHz 2.691 GHz 500,000 kHz 2.69001 GHz -31.85 dBm -21.85 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -29.65 dém -16.55 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69205 GHz -28.34 dBm -18.34 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49600 GHz -33.40 dBm -20.40 dB 5 605 GH= 2,710 GHz 1,000 MHz 2 60698 GHe 55,40 dbm 16,40 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50665 GHz 1.45 dBm -26.55 dB 2.710 GHz 2.795 GHz 1,000 MH2 2.71168 GHz -35.36 dBm 10,36 dB
Y
)i i )
Date: 30.DEC.2020 18:50:16
TEL : 886-3-327-3456 Page Number : An41-22 of 62

FAX : 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG002626-02D

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

pectru

Ref Level 30.00 dBm  Offset 19.40 dB

SGL Count 1000/1000

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES SPURIGIECHBEKABS _ PAES
20 dh’uw EPURIOUS INE_ABS 20 th‘:‘P' SPURIQUS _LINE_ABS PASS
10 dBm q 10 dBm ‘l
0 dem {| ‘L 0 dem I
= {
-10 dém ™ 10 dem “ |
o darn. I I -20 dem T
SPURIOUS_LINE_ABS ] \L
-30 dBm ~30 dem J‘
1 \ " 40 dBm i,
=BT W\ C [L ¥ "i
WAt L[
.. th
-50 dBm
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.795 GHz
Btort 2,473 GHz 8004 pts Stop 2.516 GHz | [|5-E50s v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8691 GHz 16.20 dBm -13.80 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49033 GHz -33.38 dém -8.38 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -16.43 dBm -6.43 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -25.76 dém -12.76 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -25.96 dBm -15.96 d8
2,455 GHz 2.496 GHz 200,000 kHz 2.49600 GHz -20.45 dBm -7.45 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69509 GHz 233,55 dBm 220.55 dB
2,496 GHz 2.516 GHz 100,000 kHz 2.49696 GHz 16.11 dBm -13.89 dB 2.710 GHz 2.795 GHz 1,000 MHz2 2.79430 GHz 39.53 dBm “14.53 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru

Spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 1000/1000

Offset 19.40 dB Mode Auto Sweep

@1 AvogPwr (@1 AvgPwr
Limit §heck PAES SPURIGUECHNEKABS PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 dh'”lp SPURIOQUS _LINE _ABS PAES
10 dem 10dem
0.
0 dém n -)
-10 dBm: |( 10 dem |
e I 20 dem i
SPURIOUS_LINE_ABS JJ \
-30 dBm ;
-30 dBm / kII ]
g e prsrs oo —"'"—"-\.....,._‘h
- s M LW 40 dem
-50 dem
-50 dBm
50 dBm
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.7905 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz | |(5o0000s Emissions
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Eraquancy |__Powerabs | atimit__| 2.670 GHz 2.690 GHz 100.000 kHz 2.67651 GHz 0.26 dBm -29.74 db
2,475 GHz 2.490 GHz 1,000 MHz 248950 GHz -33.14 dém -8.14 d8 2,690 GHz 2.691 GHz 500,000 kHz 2.69003 GHz -32.14 dBm -22.14 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49468 GHz -30.70 dém -17.70 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69162 GHz -28.63 dBm -18.63 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -34.22 dBm -21.22 dB 5 605 GH= 2,710 GHz 1,000 MHz 260731 GHe 58,86 dBm 1596 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50825 GHz 0.76 dBm -29.24 dB 2.710 GHz 2.795 GHz 1,000 MH2 2.71168 GHz 35.68 dBm 10.68 dB
Y
)i i )
Date: 30.DEC.2020 18:57:56
TEL : 886-3-327-3456 Page Number : An41-23 of 62

FAX : 886-3-328-4978






